

**CERTIFICATE OF ANALYSIS**

CSC STEEL SDN. BHD.  
180, Kawasan Industri Ayer Keroh,  
Ayer Keroh,  
75450 Melaka, Malaysia.

Certificate No : NSN22070038C01-1  
Sample Received Date : 08-Jul-2022  
Analysis Start Date : 12-Jul-2022  
Complete Analysis Date : 21-Jul-2022  
Date Issued : 26-Jul-2022

Tel : 06-2310169(Hunting) Ext.308 Fax : 06-2315806  
Attn : Ms Chee

Sample Description : Uniform Paint Standard  
realcolor® Cahaya Plus  
JZ2829

Analysis Results :

PARAMETER	ANALYSIS RESULTS	UNIT	STANDARD METHOD / TECHNIQUE / EQUIPMENT USED
Antimony	ND(<0.001)	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES
Barium	2.194	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES
Cadmium	ND(<0.001)	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES
Chromium	0.262	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES
Lead	0.001	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES
Selenium	ND(<0.001)	%	The paint layer was scratched and digested with aqua regia, then analysed by ICP-OES

<sup>1</sup>denotes Externally Provided and Accredited

<sup>2</sup>denotes Externally Provided but not Accredited

For Chemistry Testing :

**ND** denotes **Not Detected**, (< **Numeric number**) denotes below limit of quantification

For Microbiology Testing :

(< **Numeric number**) denotes **Not Detected** and below limit of detection

**Remark :**

Amendment to the Certificate No. NSN22070038C01-0:  
Sample description modified at the request of customer



Zakiah Binti Yahya  
Chemist  
B.SC. (Hons), MMIC  
L/2571/7651/17